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USA LISA
Material: E.DxS.Dx?EDxZD’D"D(ZHE]. Material No: 800302502000 Made in: - USA

Melted and Poured in: ISA

Sales Order: 1879763 Purchase Order: 4500563680 Cust Material#: BBRO030025020
Heat No E Mn P S Si Al cu Ch Mo Ni Cr v Ti B b:ln _ __.__G.?___, o
63776 1 0200  0.830 0.009 0.006 0.018 0.040  0.020  0.007 0.004  0.010 0.050 0.001 0.001 0.0001  0.0040  0.0000
Bundic Nao BLs Yield Iensile Eln.Zin Cedification CE: (.35
MaD1162595 .10 Q67281 Psi 081552 Psi 32.9 % ASTM A500-21 GRADE B&C " AR
Hpat ML Mill | neation Method Recycled Cootent  Post Consumer — Pre-Consumer (Posi Industrial) .mﬂameﬂeﬂ ﬂﬂhm_m.iﬂs_nﬂ_nnanun
T63776_1 USSTEEL L GARY.IN BOF 34.20% 19.80% 14.40% 400% | 540
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Authorized by Quallty Aﬁﬁurancej

Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1
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